CONTENTS
H

1. FRAME & MISCELLANEOUS COVER COMPONENTS.....................

P K RS E A

2+ MAIM SHAFT & NEEDLE BAR COMPONENTS............ .. ... .. ...,

EE AT

3+ PRESSER LIFTER & WIPER COMPONENTS.......... ... .. ... .. ..

0 s KR EER A

4, SHUTTLE DRIVER SHAFT COMPONENTS........... ... .. ...

AR A

5. THREAD TENSION COMPONENTS. ....... ...

AT

6. THREAD TRIMMER MECHANISM COMPONENTS. ....... ... .. ..ot

BYLEHRAF

7. FEED MECHANISM COMPONENTS....... ... ...

BRI

8+ PRESSER MECHANISM COMPONENTS.......... ... . oo,

o R IER: (190665 R 44

9. SENSOR COMPONENTS. . ... o e

LR

10, THREAD STAND COMPONENTS. .. ... ...t

LI T

11, TABLE STAND COMPONENTS. .. ... ...

BRI AT

12, ACCESSORIE PART COMPONENTS........ ..o,

LRRERITER

13+ ACCESSORIES PARTS FOR 1903G SUBBCLASSES...................

1903G P4

14, EXCLUSIVE PARTS FOR 1903G........ .. ...

1903G & H#

15+ FOOT PRESS LIST. ... ..o e

s B B

16+ EXCLUSIVE PARTS FOR 1906GHQ............ ... ... o ...

1906GHQ % F B4



P K B ER

1. FRAME & MISCELLANEOUS COVER COMPONENTS




F5 AR ANEtEE Z R DESCRIPTION He
1 40311601 5= REAR COWL 1
2 $04079 AT MAX 10 SCREW M4 X 10 4
5 40301601 Tz HEAD COVER |

303592 T 75 (5%) HEAD COVER (SPRAY-PAINTER)
4 403511009 WRET M6 X 12 SCREW M6 X 12 8
5 40312614 3641 THE SIDE COVER .
303593 ER ) THE SIDE COVER (SPRAY-PAINTER)
6 403511013 B2ET M4X8 SCREW M4 X 8 5
7 40312615 RS SIDE COVER SUPPORT 2
g 40312601 JER A A TR LEFT COVER PLATE OF BASE |
303594 JEC R HE AR (BEER) LEFT COVER PLATE OF BASE (SPRAY-PAINTER)
40312602 JE A TR RIGHT COVER PLATE OF BASE
9 h ., 1
303595 JECHEAS SRR (B5R) RIGHT COVER PLATE OF BASE (SPRAY-PAINTER)
10 403511011 B2E] M4 X6 SCREW M4 X 6 4
1 40301602 THIBR FRONT-PANEL |
303596 TR (59%) FRONT-PANEL (SPRAY-PAINTER)
12 13837002 bR TRADE MARK 1
13 403511026 25T M5X 16 SCREW M5 X 16 4
14 40322601 THI AR 2 FRONT-PANEL PAD 1
15-1 140312004 IR LA SHUTTLE RACE COVER
930000024 MR PR S AL (W) SHUTTLE RACE COVER (SPRAY-PAINTER) 1
15-2 14031200500 A PITMAN ARM
16 40127014 MR B0 SHUTTLE RACE COVER SPRING 1
17 4033160900 GRLk ds BOBBIN WINDER 1
18 403511015 BEET SCREW M4 X 11 3
19 11419001 VIEY] THREAD CUTTER 1
20 403511020 124] M3X6 SCREW M3 X 6 1
21 4031360100 LeLk Je Lk g At BOBBIN WINDER TENSION ASM 1
22 40313012 i BUTTON THREAD HOOK 1
23 403511019 BZAT MAX8 SCREW M4 X8 3
24 40313004 24 THREAD HOOK 1
25 403516004 b 2R B R NUT M4 1
26 41712078 Vi3] LEFT THREAD HOOK 1
27 40213010 VEEo 55 RIGHT THREAD HOOK 1
28 40113004 BRI 224 THREAD GUIDE PLATE (TWO HOLE) 1
29 40313003 2R AR THREAD GUIDE PLATE 1
20 40112002 g jaks PROTECTIVE |
300674 By & (5 PROTECTIVE (SPRAY-PAINTER)
31 403511017 B2E] M3X 8 SCREW M3 X8 2
32 40330025 LED4T LED 1
33 40312622 LEDJT 354K LED LIGHTS MOUNTING PLATE 1
34 413513011 AT MAX 12 SCREW M4 X 12 2
35 40122017 TARIE D13 X4 RUBBER PLUG D13 X4 1
36 40122015 JHIZE D21X9 RUBBER PLUG D21X9 1
37 40322019 hIE D8.5X6 RUBBER PLUG D8.5X6 2
38 40122006 JHZE D7X10 RUBBER PLUG D7X 10 2
39 40322014 EFFFIHIE D8.4XT RUBBER PLUG D8.4X7 1
40 40122016 JZE D10.5X5 RUBBER PLUG D10.5X5 3
41 40322021 JHIZE DI5X9 RUBBER PLUG D15X9 1
42 40122007 HZE D16X6.5 RUBBER PLUG D16X6.5 1
43 41322018 E D16.5X10 RUBBER PLUG D16.5X 10 1
44 413514003 B2E] M6X 5 SCREW M6 X 5 4
45 40326001 SRS HINGE STUD 2




2. MAIM SHAFT & NEEDLE BAR COMPONENTS
EARETFFE A




Fe R AAEE DESCRIPTION 2R H&
1 40302601 L MAIN SHAFT 1
2 40303016 T E NEEDLE ROD LOWER METAL 1
3 40302015 T NEEDLE BAR 1
4 40304015 EAFIERAAE A BEARING 1
5 40303015 AT EE NEEDLE ROD METAL 1
6 40313009 Tk 2k THREAD GUIDE 1
7 201S11005 S012824T S012SCREW 1

8-1 40317011 HLEFDP X5 #11 NEEDLE DPX5 #11 1
8-2 40517001 HUETDP X 17 #14 NEEDLE DPX 17 #14 1
8-3 40117001 HLEFDP X5 #16 NEEDLE DPX5 #16 1
8-4 40319006 WUEDPX 17 #19 NEEDLE DPX 17#19 1
9-1 4033800400 Bk THREAD TAKE UP LEVER ASM 1
9-2 190064 14033800100 PR AT THREAD TAKE UP LEVER ASM 1
9-3 19036+ 14033800200 Phek a4 THREAD TAKE UP LEVER ASM 1
10 403514005 HEET M6X8 SCREW M6 X 8 13
11 41709001 e SLIDE BLOCK 1
12 403513015 HEET M4 X 16 SCREW M4 X 16 2
13 41709002 TS SLIDE BLOCK 1
14 40328018 Bl WASHER 1

15-1 40510001 EF AT AW COUNTER WEIGHT 1

15-2  1900G*%H] 40310005 AT HAR COUNTER _WEIGHT 1
16 403514006 BEET M6X0. 75X 6 SCREW M6 X 0. 75X 6 5
17 403513008 BEET M8X 12 SCREW M8X 12 1
18 403513007 HH A 2 A MRET COUNTER WEIGHT SCREW A 1
19 B10002 b e BEARING 2
20 40303012 RS BEARING BUSH -A 2
21 40335002 LRIk BTW-DRIVING-WHEEL 1
22 403514008 B2E] M5 X8 SCREW M5X8 2
23 40325010 T aEhEEEh AR GEAR A 1
24 40325011 FRENE GEAR B 1
25 40326602 TA AL s GEAR _C 1
26 P03002 5 2X5.5 SPRING PIN 2X5.5 1
27 40327004 L SPRING 1
28 4031160600 FreHM PULLEY 1
29 403511003 H24AT M6X8 SCREW M6 X 8 1
30 42305001 JEFT CONNECTINGROD 1
31 40310007 P Lo %e ECCENTRIC 1
32 40312064 EFF IR CRANK-ROD-SUPPORT-PLATE 1
33 403517001 BE4ET M3 X6 SCREW M3 X6 3
34 40324014 VRl 7K NEEDLEROLLERBEARING 1
35 40328027 & P B CONNECTTHEBEARINGRETAINER 2
36 40323007 Mk LINOLEUM 2
37 40322023 4R I 2 PLUG D=6.7 L=6 2
38 403511021 PEET M6X 4.5 SCREW M6X4.5 1
39 40325604 Bk OSCILLATOR 1
40 40326026 ESATSEi PENDULUMGEARSHAFT 1
41 40322024 MEER) OIL SEAL 2
42 41728001 k2% WASHER 1
43 HO5008 K E-SHAPEDSNAP RING (8mm) 1
44 40322602 b By THE SHAFT SEAL 2
45 40312067 AT AC_SERVO MOTOR 1
46 40312066 [ 7E B CRANK-BALANCER-FIX-PLATE 1
47 403511023 B2ET M5 X 14 SCREW M5X 14 2
48 B04009 & BEARING 1
49 40303601 BhAE BEARING BUSH -B 1
50 40301023 LBl i COUPLING 1 1
51 40301024 LB R COUPLING 2 1
52 40322028 TR DAMPING RUBBER 1

AiF: 1900GMf#E FIDP X5 115 HL%f;

1900GL. 1903G. 1903GAK. 1906GS. 1906GPf#iFHDPX 17 145 #l4t;
1900GS+ 1900GYf# FHDP X 5 165 HL4f;
1906GH. 1900GH. 1900GN{# FHDP X 17 195 HL4+



3. PRESSER LIFTER & WIPER COMPONENTS
10k SR A




e piac /A=K o A 4 § DESCRIPTION Hl&
1-1 —B 40333601 BT FHA PRESSER LIFTING MOTOR 1
1-2 —D 40333604 BT FAL PRESSER LIFTING MOTOR 1
2 403511026 I25T M5X 16 SCREW M5X 16 4
3 40324009 47K 6000ZZNR BTW BEARING 1
4 4031211800 s A A 4L A SENSOR SLIT ASM 1
5 403514012 BEETME X 4 SCREW M5x4 2
6 40328019 e WASHER 1
7 403511011 B2ET M4 X8 SCREW M4 X8 1
8 40312069 EOA- T4 HOOK COVER PUSH SPRING 1
9 403511027 BEET MAX 7.5 SCREW M4X7.5 1
10 40312603 AR IR AR 22 B AR SENSOR INSTALLING BASE 1
11 403513011 B2ET M4 X8 SCREW M4 X8 1
2z e PHTO SENSOR 1
13 413513026 1L B R AT 4 A HINGE SCREW 1
14 40312068 PR HhAw LIFTER LINK A ASM. 1
15 40326016 TR 2 AR CONNECTING SHAFT 1
16 403511016 IZET M6 X8 SCREW M6 X8 1
17 40127019 A SPRING 1
18 40312604 PR EFEHT LIFTER LINK B 1
19 403520010 HATIEAT M5 SHOULDER SCREW M5 1
20 403516006 B2 R M5 NUT M5 1
21 40303017 whE NEEDLE CAM ROLLER A 1
22 403520009 HhATRRAT M4 SHOULDER SCREW M4 1
23 403516005 125 M4 NUT M4 2
24 40305013 PRGN AR M4 CONNECTING ARM 1
25 40326017 AR 2l CONNECTING SHAFT 1
26 40305014 6 15 B b As LOWERING ARM 1
27 S05030 B25T M6X 18 SCREW M6X 18 2
28 403520011 AT IRET M5 SHOULDER SCREW M5 1
29 40312605 6 I AE S0 LOWERING FOOT 1
30 403520012 HETHRET M6 SHOULDER SCREW M6 1
31 403516007 B2RE M6 NUT M6 1
32 40312008 SERERT CONNECTING LINK 1
33 403520013 HAIZET M6 SHOULDER SCREW M6 2
34 403516008 BEEE M6 NUT M6 1
35 40312606 LR AAT WIPER CONNECTING LINK 1
36 403520014 hATIRET HINGE SCREW 1
37 4031215200 AL E R A WIPER CONNECTING-ARM-ASM 1
38 40328042 R WASHER 1
39 40127011 gL SPRING 1
40 40328018 79 WASHER 1
41 40129001 & RETAINING RING 4.7 1
42 40326039 L AR A WIPER CONNECTING-LINK-SHAFT 1
43 403514013 BZET M5X6 SCREW M5 X 6 1
44 403513021 14T WIPER —STOPPER 1
45 40312154 PR EFRR WIPER CONNECTING-PLATE 1
46 40108011 B4, 7 THRUST COLLAR ASM 2
47 40122012 FIlE WIPER BASE PLATE 1
48 40312078 AL AT [ 5 42 WIPER BASE PLATE 1
49 40928020 R WASHER 1
50 02008 ko4 WASHER 2-4 1
51 403511012 B2ET M4 X 10 SCREW M4 X 10 1
52 4031207700 HELAT A WIPER C ASM 1
53 403520016 B HRET M5 SHOULDER SCREW M5 1
54 40108004 ET44 4 THRUST COLLAR ASM 1
55 4051201500 ATt WIPER BASE PLATE 1
56 40527014 A SPRING 1
57 405511007 BEET SM3/32”7 X 56X 3 SCREW SM3/32” X 56X 3 2



4, SHUTTLE DRIVER SHAFT COMPONENTS
IEGESER

59



EE FfE NatEE SRR DESCRIPTION H&
1 40302602 b LOWER SHAFT 1
2 40324602 b BEARING 2
3 S10015 BEET MAX6 SCREW M4 X 6 4
4 40325601 N SHAFT GEAR 1
5 403511016 15T M6X6 SCREW_M6 X 6 2
6 40302603 i Lok OSCILLATOR SHAFT 1
7 40322609 074 0-RINGS 2
8 40322610 0% [ 0-RINGS 2
9 403514005 25T M6X 8 SCREW M6 X8 2
10 40322603 IS THE SHAFT SEAL 2
11 40308003 =[] THRUST-COLLAR 1
12 116514003 25T SM1/4X40 L=4.5 SCREW SM1/4X40 L=4.5 2
13 4031800700 WRIRA M SHUTTLE ASM. 1
14 40324010 TREH K BEARING 2
15 40328020 Y SHUTTLE BEARING RING 2
16 40322031 T SHUTTLE OLL SEAL 2
17 41723011 hEs ONCE THROUGH OLL 2
18 401513005 24T SM3/16X28 L=12.0 SCREW SM3/16X28 L=12.0 1
19-1 40118503 BRIt SUTTLE-DRIVER 1
19-2 190GN% ] 40318005 IR SUTTLE-DRIVER 1
20-1 40118501 E2vn SHUTTLE 1
20-2 1900GH. 1906GHE 40318501 Eevn SHUTTLE 1
20-3 190GN% A 41718018 2R SHUTTLE 1
21-1 40118004 [N BOBBIN 1
21-2 190G6N% H 41718004 LN BOBBIN 1
22-1 40318011 R BOBBIN CASE ASM. (RACING PREVE) 1
22-2 190GN% 4171801700 "5 BOBBIN CASE ASM. (RACING PREVE) 1
23-1 40318004 MK INNER HOOK PRESSER ASM. 1
. 1900GH. 1900GN. o o !

23-2 190661 il 40318006 IR E INNER HOOK PRESSER ASM. 1
24 403511030 25T M6X 12 SHUTTLE-ASM-SCRERW 1
25 40326019 R AR A VA Y SHUTTLE —PACE-ADJUSTING 1
26 403s11011 BZET MAX6 SCREW M4 X 6 2
27 40322026 E RUBBER PLUG 1
28 403514014 25T M6X6 SCREW M6 X 6 1
29 403514021 I2ET M6X 10 SCREW M6 X 10 1
30 40312079 R 0IL-PIPE-HOLDER 1
31 403513013 I2ET MAX6 SCREW M4 X 6 5
32 40322607 A b GASKET 1
33 40301604 mAE L TANK COVER 1
34 40311015 e CABLE CLIP 5
35 413513011 125 MAXS8 SCREW M4 X8 7
36 20122033 ) GASKET 2
37 206530009 ITIHERET M6X 15.5 TERMINAL 1
38 20736007 Rk SCREW M6X15. 5 1
39 41736001 BHELL TERMINAL L 1
40 20429001 Pl NS TUBING CIRCLIP 6
41 140311001 JniE FILLER LOCKING CAP 1
42 40122016 E RUBBER PLUG 1
43 40322606 R GASKET 1
44 40301603 AR THE TANK BOTTOM COVER 1
45 40347601 BN IATR RING MAGNET. 1
46 406511001 TR ET SCREW 1
47 001031 OZ4 0-RINGS 1
48 14036002 [ 34k BACK TO THE NOZZLE 1
49 403s11015 T I B AR SCREW 4
50 40312613 AR LIQUID LEVEL WINDOW STENTS 1
51 40311604 WA LIQUID LEVEL WINDOW 1
52 40322605 I 0IL PLUG 1
53 4031101700 ilREA kR OIL TANK ASM. 1
54 40322027 E S RUBBER PLUG 2
55 403511013 25T M4 X8 SCREW M4 X8 1
56 40311016 FEEES CABLE CLIP 1
57 403513011 BZET MAX8 SCREW M4 X8 2
58 403511028 B2ET MAX8 SCREW M4 X 8 3
59 40111005 241 CABLE CLIP 2
60 14021001 I TUBING 0.8
61 12921002 EiIEV Al VINYLON TUBING 0.8
62 41723026 Mk 0IL GROOVE 3M



5. THREAD TENSION COMPONENTS
O




Jhike2 iR AFES EA DESCRIPTION &
1 4033002400 FALk LR A TENSION RELEASE SOLENOID 1
2 41712099 FEUTE Bk e AR SETTING PLATE SOLENOID 1
3 01001 S 4 WASHER PLANT 4 2
4 02008 304 WASHER SPRING2-4 2
5 102031 ISR AS BB AT CEMAX S BOLT M4X8 2
6 40311609 FALE WLk Ah B SOLENOID COVER 1
7 417530012 BUMBET 7-3 SHOULDE SCREW 7-3 2
8 41722021 OJFEPT 0 RING P7 3
9 61905001 Beddi 1 CONNECTOR 1
10 40326041 AERAT TENTION RELEASE BAR 1
11 H05029 T E 48R4 (3t O) PATAINING RING E4 1
12 W01009 5 WASHER PLANT 5 1
13 41727013 s SPRING COMPRESSION 1

14-1 4033161000 TRl LR SR 1 SECOND THREAD TENTION ASM 1

14-2 4033161100 JEALJe 2R A8 A SECOND THREAD TENTION ASM 1
15 403514016 2T M6X 16 SCREW_M6 X 16 1
16 4013100400 ik iR FIRT THREAD TENTION ASM 1
17 40311015 MK TUBING CLAMPS 1
18 403513011 B2AT MAXS8 SCREW M4 X8 1

%yE: 1900GS. 1900GM. 1900GL-

1906GS. 1906GP. 1900GY{# 40331610007 4} I £k 2% 4H 14,
1903G. 1903GAK. 1906GH. 1900GH. 1900GN{#i 403316110054} 28 340 4

10



6. THREAD TRIMMER MECHANISM COMPONENTS

LR ER A

B

11



Fe MR AEEE A DESCRIPTION

1 42310001 FT 2L THREAD TRIMMER CAM 1
2 403514017 B2ET M5 X5 SCREW M5X5 2
3 40312101 EFEMR THREAD TRIMMER LINK ASM. 1
4 40326016 Bl 2 it Ko THREAD TRIMMER SHAFT 1
5 403514005 BEET ME6X8 SCREW M6X8 2
6 40303019 WER NEEDLE CAM ROLLER A 1
7 403520009 ST IRAT SHOULDER SCREW 1
8 403516005 WERE M4 NUT M4 2
9 40312608 BYLRATIEAT CONNECTING BAR 1
10 403520010 AT SHOULDER SCREW 1
11 403516006 BZRE M5 NUT M5 1
12-1 4031560100 EHHR ZH A NEEDLE PLATE ASM 1
12-2 4031560200 bR 224 NEEDLE PLATE ASM 1
12-3 4031560300 EHHR 2R A NEEDLE PLATE ASM 1
12-4 4051560100 SRR 284 NEEDLE PLATE ASM 1
12-5 14031500700 A (RO NEEDLE PLATE ASM 1
12-6 140315009 /NEFRR NEEDLE PLATE ASM 1
13 403517002 B2ET M4X6 SCREW M4 X6 4
14 401S17006 BEETSCREW SM3/32” X56X2.5  SCREW SM3/32” X56X2.5 (2)
15-1 40115002 £ AR NEEDLE HOLE GUIDE (1)
15-2 40315025 ETFLAR NEEDLE HOLE GUIDE @)
15-3 40315033 AL NEEDLE HOLE GUIDE (1)
15-4 40515001 EHFLR NEEDLE HOLE GUIDE (1)
15-5 40515007 AR NEEDLE HOLE GUIDE (1)
15-6 140315008 AR 23Sk NEEDLE HOLE GUIDE [@D)
15-7 140515002 TR FLAR (2R3 NEEDLE HOLE GUIDE 1
16 40315601 AR NEEDLE PLATE 1
17 40119002 & J] FIXING KNIFE 1
18 401511020 BRAT SCREW 9/64-40 L=3.5 2
19 403530004 VLR AT 8 THREAD CUTTER LEVER SHAFT 1
20 4011202000 % T R A4 A THREAD CUTTER LEVER ASM. , SMALL 1
21 4011202200 T T R B AR A A THREAD CUTTER LEVER ASM. , LARGE 1
22 40128008 2 WASHER 1
23 401511021 W24T117 /64-40. L=7 SCREW 11/64-40 L=7 1
24 401520008 WEAT11” /64-40, L=4 SCREW 11/64-40 L=4 1
25 40105003 B )BT MOVING KNIFE LINK MOVING 1
26 40128009 LAk KNIFE WASHER 1
27 40119001 Tl MOVING KNIFE ASM. 1
28 401520007 GHIE42D=5.0 H=0.9 HINGE SCREW D=5 H=0.9 1
29 40312070 (810555) £ £k )T PRESSURE LINE 1
30 4031560100-02 84T SCREW 2

#vE: (1)1900GS. 1900GY. 1900GM. 1900GL. 1906GS. 1906GP{# f14031560100%F i 414
1900GH.  1906GH{H F14031560200%+ & ZH 11} ;
1900GNH FH4035160300%1 #2042k 5
19036+ 1903GAKA# F14051560100%F B 444 .
(2) 1900GM. 1900GLA¥ FH140315025/ Mt 4 5
1903G4# F40515001 /Nt # 5
1903GAK# FH40515007 /Nt ;
1906GS. 1906GP. 1900GS. 1900GY{$i FH40115002/Net 4 s
1906GH. 1900GHf# FH40315033 /Nl 4R
(3) /INVEFBR T 4T AR A2 T DA SRR S

&t

IEUH



7. FEED MECHANISM COMPONENTS

ER A

13



Fe R AFEMMEE Z R DESCRIPTION H&E
1 40325603 Y ) 26k} 4 Y FEED ARM 1
2 40303007 IEESE BUSHING REAR 2
3 40312092 Y 1) HE AL 5 W Y FEED MOTOR BASE 1
4 403511015 BEET M4 X 11 SCREW M4 X 11 2
5-1 40333603 Yk AL (-B) Y FEED MOTOR 1
5-2 40333606 MEESLAE I E))) Y FEED MOTOR
6 40328016 D OIL PAD 1
7 40325013 Y iR A # Y FEED GEAR 1
8 40128021 HhlE WASHER 8
9 403513016 B2ET M4 X 20 SCREW M4 X 20 6
10 403513015 BZET MAX16 SCREW M4 X 16 2
11 403514018 B2ET M6 X 6 SCREW M6 X6 4
12 4230460100 Fh el {2 S BR 2 A CLOTH FEED 1
13 116514004 B2ET M6 X6 SCREW M6 X6 2
14 40312618 Y Im) B B FEFEAR SENSOR T NSTALLING BASE 1
15 403511059 B2ET SM11/64” X 40 SCREW SM11/64” %40 1
16 40312617 Y Ir) O B2 2 AR SENSOR I NSTALLING BASE 1
17 403511027 BEET M4AXT.5 SCREW M4 X7.5 3
s AL A Y SENSOR Y 1
19 413513026 B2ET A M3X8.5 SCREW M3 X 8.5 1
20 40312611 MEESiva LENGTHWISE FEED SENSOR SLIT Y 1
21 403516015 B2RE SM15/64” X 28 NUT SM15/64” X 28 1
22 403S11011 BZET M4 X6 SCREW M4 X 6 5
23-1 40333602 X5k AL (-B) X FEED MOTOR 1
23-2 40333602 XaBHERAL (D) X FEED MOTOR 1
24 40325012 Xia) BE25 th 56 X FEED GEAR 1
25 40312035 XU S 2% ] o AR SCREW 1
26 0 AL RS X SENSOR X 1
27 403511043 BEET A MAX 12 SCREW M4 X 12 1
28 40312139 X1 R LENGTHWISE FEED SENSOR SLIT X 1

29-1 40304602 L2 7 B e s CLOTH FEED PLATE 1

29-2 42304602 HE2E 7 B8 R s CLOTH FEED PLATE 1
30 402530018 BEE] M5 X8 SCREW M5X8 3
31 42302002 PRk FEED DRIVING ARM SHAFT 1
32 42325001 XAl 25 B AT CLOT FEED ARM 1
33 403514005 H2ET M6 X6 SCREW M6X 6 2

34-1 40312610 25 TR CIOTH FEED PRESSER PLATE 1

34-2 42312607 RS TR CIOTH FEED PRESSER PLATE 1
35 403517002 B2E] M4 X6 SCREW M4 X6 6
36 14030100200 L5 IR FEED BRACKET 1

37-1 S05028 B2ET M6 X 14 SCREW M6 X 14 1

37-2 S05042 BEET M6 X 22 SCREW M6 X 22 1
38 40128014 WASHER 1
39 40315001 L4 TR FEED PLATE 1
40 403513003 B2 M6 X8 SCREW M6X8 1
41 40128034 ] WASHER 1
42 40312623 L5 B R AR FEED PRESSER PLATE 1
43 403511035 B24T M3 X5 SCREW M3 X5 2
44 40109004 F LRI R R WORK CLAMP FOOT MOUNTING BASE 4
45 40312612 SRR SUPPORT PLATE 1
46 403513011 B2ET M4 X8 SCREW M4 X8 2

47-1 40327027 i SPRING (2)

47-2 42327003 A SPRING (2)

B 42304602(L 45 SRR A 42312607 HE45 AR N 1900GL 1906GS 1906GP% FH & 44

S05042824] M6 X 22241900GL. 1906GS. 1906GP% FH 1}

4232700333 A 1906GP. 1906GS+ F F A4
4032702753 . 4232700333 442304601004 [ it 45 3 ZR A1 T F Ao

14



8. PRESSER MECHANISM COMPONENTS
Hh I (1906G & FH )

15



Fe R AEHSE A7 DESCRIPTION H&
1 42312603 FAALZE 2R MOTOR MOUNTING PLATE 1
2 403511009 WEAT M6X 12 SCREW M6 X 12 4
3-1 42333601 RN (-B) MEDIUM PRESSURE FOOT MOTOR 1
3-2 42333602 RN (-D) MEDIUM PRESSURE FOOT MOTOR 1
4 S05133 BEAT M4 X 12 SCREW M4 X 12 4
5 W02002 B A WASHER SPRING 4
6 42301601 X FORK 1
7 403514017 24T M5X5 SCREW M5X 5 2
8 B04020 IRVEBR K 69577 BEARING 69577 2
9 42328601 ol WASHER 2
10 42312604 ALAE LEVERAGE 1
11 423520601 ALIRAET M5 SHOULDER SCREW M5 1
12 403516006 INFIERE M5 NUT M5 2
13-1 42302601 S SWITCHING DEVICE SUPPORT 1
13-2 42309601 S 1 3 B SWITCHING DEVICE SUPPORT 1
13-3 4230160200 ) d B 40 SWITCHING DEVICE SUPPORT 1
14 41728001 SFEE 10 WASHER 1
15 403520013 B IBE] M6 SHOULDER SCREW M6 1
16 42312605 o s R MEDIUM PRESSURE FOOT CONNECTING ROD 1
17 403520010 SHOTARET M5 SHOULDER SCREW M5 1
18 423517601 B2ET MAX6 SCREW M4 X 6 1
19 42301603 R CONNECTING PIECE 1
20 403514006 BZET M6X6 SCREW_M6 X 6 3
21 42302602 & EFF PRESSER BAR 1
22 42316603 LRy Ey il MEDIUM PRESSURE FOOT 1
23 W01001 P4 WASHER 1
24 02008 P304 WASHER SPRING 1
25 417515011 B2ET SM9/64” X 40X 12 SCREW_SM9/64” X 40X 12 1
9% 42301604 TR PANEL 1

303597 THIBR (W3R) PANEL (SPRAY-PAINTED)
27 W02001 FRE IS WASHER SPRING 11
28 403511026 H25T M5X 16 SCREW M5X 16 1
29 421510008 BEAT M5X 12 SCREW M5 X 12 2
30 136513001 15T M5X 35 SCREW M5 X 35 4
31 42311602 FHALRT S BEFORE THE MOTOR COVER 1
32— F SWITCH 1
33 403511013 B2ET M4 X8 SCREW M4 X8 6
34 42311601 LG S AFTER THE MOTOR COVER 1
35 403511011 15T M4 X6 SCREW M4 X 6 2
36 42312606 i B AUXILIARY PLATE 1
37 42312020 A IIAR S AR AUXILIARY PLATE BRACKET 4
38 417515003 BEAT M4AX6 SCREW M4 X 12 4
39 41722010 AR 2% R AUXILIARY PLATE CUSHION 4
40 407N01002 Az R) CAULKING NUT 4
41 01013 SEEE WASHER 4
42 S05004 24T M5X 14 SCREW M5 X 14 4
43 41711017 k16 WIRE CLIP 4
44 403513011 BEAT M4X8 SCREW M4 X8 4

16



9. SENSOR COMPONENTS

LARJPREAE (D)

17



5 VEME AFRMES B DESCRIPTION FH &
1 40312619 ERAETIMR S 421 OPERATION PANEL BRACKET 1 1
2 40312625 iR () ELECTRIC CONTROL MOUNTING BRACKET 1 1
3 40312626 R R (F) ELECTRIC CONTROL MOUNTING BRACKET 2 1
4 4033161600 —RHLEIE (-DIFIEER) ELECTRIC CONTROL (-D) 1
5 403511009 W24 SCREW 4
6 504028 WRAT SCREW 4
7 403511013 W24 SCREW 6
8 40111005 2l TIE BAND 15
9 40331617 A (-D) SINGLE PEDAL SWITCH (-D) 1
10 140331001 fid 455 57 A0, P A PACKAGING COTTON 1
11 40331621 fib 57 (-D) TOUCH SCREEN (-D) 1
12 42312620 W B g TOUCH SCREEN MOUNTING BRACKET 1
13 40331618 XU (-D) DOUBLE PEDAL SWITCH (-D) 1
14 40312620 BRAETHAR S 42 OPERATION PANEL BRACKET 2 1
15 40331619 ey DOT MATRIX SCREEN 1

18



9. SENSOR COMPONENTS

GRS (-B)
4

5 M ARSI DESCRIPTTON &=
1 - S (-B) SINGLE PEDAL SWITCH (-B) 1
2-1 4033160400 —RHLH S (-5 FE) ELECTRIC CONTROL 1
2-2 4033162000 —RALEL R (i) ELECTRIC CONTROL 1
3 403530602 LI S IR ET 2
4 140331001 fih 45 5E AU BE A PACKAGING COTTON 1
5 40331606 XUEEHR (-B) DOUBLE PEDAL SWITCH (-B) 1
6 - RUEDE DOT MATRIX SCREEN 1
7 40312620 PR S 2R2 OPERATION PANEL BRACKET 2 1
8 403511013 WRET SCREW 6
9 42312620 VIR i B e S am TOUCH SCREEN MOUNTING BRACKET 1
10 40312619 FRAETHAR 421 OPERATION PANEL BRACKET 1 1
11 40111005 240 TIE BAND 15
12 - fih#5BE (-B) TOUCH SCREEN (-B) 1

19



LRI

10, THREAD STAND COMPONENTS

1 1383100300 U £ il THREAD STAND ASM. 1
R BRI SPOOL RETAINER (2)
3 meeeeeeas 2l SPOOL PIN (2)
e R e SPOOL REST CUSHION (2)
5 mmmemeeee it SPOOL REST (2)
6 000 —aaaa---- HRET SCREW M6 L=16 (2)
T e o 4 ] s THREAD GUIDE ARM JOINT (2)
L e o SRR SPOOL REST ROD RUBBER CAP (1)
g s sewesees s SPOOL REST ARM (2)
10 eeeeeaaa- SETHE L SPOOL REST ROD, UPPER (1)
T TREEL SPOOL REST ROD JOINT (1)
12 e BE4T SCREW M5 L=14 (2)
@ | siszessas o NUT M5 (2)
4. s e LU T 2 SPOOL REST ROD, LOWER (1)
15 e HRE THREAD GUIDE (2)
®  -coeeanos P SPRING WASHER (2)
17 emmmemaa- B NUT M5 (2)
18 eemmmeee- B NUT M16X1.5 (1)
19 00 eeeeeeae- e WASHER 17X30X2.6 (2)

20



11, TABLE STAND COMPONENTS

BRI AT

21



BE W AR DESCRIPTION £ i FEEY

U TABLE i 1 400-06886

1-2 GR 140532001 TABLE &1 1 400-06886

2 ==ses WOOD SCREW D=5. 1 1=32 B g 22 4 SK-3515201-SE
3-1 HE - - T-STAND COMPL ST 1 141-18053

3-2 GR 4053200200 T-STAND COMPL S 1 141-18053

h 020w UPPER STAND ASM., RIGHT LA ! 141-18152

5 T STAND ASM., RTGHT A (o 141718151

6 0 - UPPER STAND ASM.,LEFT bt (D B8101-210-AAB
T T STAND ASM. , LEFT LS T M B8105-210-AM
8 T STAND SIDE SUPPORT AL M T11=58300

9 T T STAND SIDE SUPPORT S (D 111-58409

0w o T RUBBER CAP s (4)  111-58607
TS, NUT [, (2) 170-07402

g s s UPPER STAND PLATE A AR (2 111-58516

B Tt WASHER HEXAGONAL BOLT 14T (12)  SL-9082091-SE
“ T Z-STAND PEDAL ASM BB AL n 138-17754

5 - - T~ PEDAL SHAFT BRACKET TR A (2) 111-59001

g = e PEDAL CONNECTING ROD AR 4P B8153-771-000
W 202020202 ‘ToRwES PEDAL BUSHING ELLTRE 2 D8113-555-B00
7 PEDAL ADJUSTING PLATE i QI REE e @D GPF-06080000
g @092 mEEsEE PEDAL ASM. B (@) GPF-060600A0
gg = FEEEE SCREW M6 L=12 IBETME X 12 (2) SM-9061203-SE
e WASHER 6.7 X 13X 1 B (2) WP-0671016-SE
gg = memees SPRING WASHER 6.2X 11.4X 1.2 SRR Y (2)  Ws-0621210-KR
gz =2 BEEER SCREW M8 1=20 IBETM8 % 20 (2) SM-9082023-SE
0 EREEsS e WASHER 8.7X18% 1.6 B 4 WP-0871602-SE
e 002020202 HEaEE SPRING WASHER 8.6x15X1.4 A (2) WS5-0861410-KR
% @ o= NUT M8 iz i (2 NM-6080721-SE
- A ADJUSTING SCREW ASM. WITH CAP HFHL I R (4) B8108-555-0A0
8 0 T - NUT M12 i E12 (4)  NM-6120001-SE
9 000 - WASHER M12 0 @ We-I302501-58
I SPRING WASHER 12.5X21.5%3 A @ W8-1253010-KN
n — - DRAWER i 1 111-55108

W 2 = DRAWER SUPPORT ST 2 FIARE

33 T - DRAWER STOPPER iR 1 BELAgno
o s oo WOOD SCREW D=3.1 L-16 AT 6 SK-3311601-SE

22



12, ACCESSORIE PART COMPONENTS

B A

o
™M

’
wn
(41}

-

~28

26

23



Fe R AEHSE DESCRIPTION 2R H&=
1 40331612 HEAD-COVER MLk = 1
/2 SAFETY PLATE ASM o5 47 22 20 A 1
3 40312621 SAFETY PLATE TRANSFER 5 37 B R 1
4 40312127 SAFETY PLATE BASE 5 47 E2 22 A 1
5 40911006 SAFETY PIATE [ 4 B 1
6 403511051 SCREW M4 L=6 [2) 2
8 40928002 WASHER 4. 5X10X0. 8 g 2
10 40128026 SPRING WASHER 6. 1X12.2X1.5 P 5
13 11411029 GREA SE-B-TUBE AT B 1
14 N01007 NUT M6 B2 RE 10
15 140628001 WASHER o 5
16 40931009 BOLT M6 L=60 B2 A4 5
17 40311002 HEAD SUPPORT BAR MLk SCHEHE 1
18 20131038 OILER (CONTAINING) A 1
19 40311011 0TI _CAN [F] yih1 i A 1
20 40311010 OIL MANAGEMENT A% Sk 1
21 403530015 WOOD SCREW D=3.1 L=16 ARBRET 4
22 10131002 SCREW DRIVER, IARGE Kigzz 7] 1
23 10131003 SCREW DRIVER, MIDDLE R 22 7] 1
24 10131004 SCREW DRIVER. SMALL UN 2| 1
25 40931025 WRENCH (9-11) WwF 1
26 30131010 HEXAGONAL WRENGH , SMALL INAAS AT 1
27 20131047 HEXAGONAL WRENGH , LARGE KA ART 1
28 30131012 HEXAGONAL SRANNER VA b 1
29 40117001 NEEDLE DPX5# 16 HIEFDPX5 #16 4

—————————— NEEDLE DPX17#19 HIEFDPx17 #19 4

—————————— NEEDLE DPX5# 11 HIEFDPx5 #11 4
31 NEEDLE DPX17# 14 HIEFDPX17 # 14 4
32 30131006 WRENCH (8-10) R_E 1
33 40118004 BOBBIN Rl 3
34 403510010 BOLT M6 L=60 iy 1
42 40312001 BED HINGE PR 2
43 40322003 HINGE RUBBER ERREMRAZ AR 2
44 1011101200 OTLER (CONTAINING) A7 1
45 40312320 SUPPORT PLATE SRR 2
46 403530601 MATS SCREW fHIHIZ AT 3
47 40322608 MATS it 3

24



13, ACCESSORIES PARTS FOR 1903G SUBBCLASSES
1903G PR 1F

25



Fe R AESE DESCRIPTION 2R H&=
11 4091102000 BUTTON TRAY ASM IS 1
12 300941 BUTTON TRAY BASE S0 [ o 1
13 s10009 SCREW M6 L=8 HELTM6XS 1
14 403530014 WOODSCREW D=4.1 L=12 N ) 2
15 O o BUTTON RISING BAR ASM FALRAR A4 1
16 40128021 WASHER 4. 8X11. 5X2 8 4. 8X11. 5X2 2
17 405511008 SCREW 3/16-32 L=6.5 12£73/16-32 1=6. 5 1
18 40512020 INSTALLING BASE 7AW 1
19 40527017 BUTTON RISING BAR AR B MR 1
20 301511014 SCREW AT 1
21 40928021 WASHER 4X8X1. 2 A 4X8X1. 2 2

26



14, EXCLUSIVE PARTS FOR 1903G

i

19036 % H

27



Ny

e MR AFEHE A DESCRIPTION HeE
1903GS % FH
1 14051200600 T ) Ak 25 S AR A CLOTH FEED 1
2 40512602 fL25 AR CIOTH FEED PRESSER PLATE 1
3 40527005 I SPRING 1
4 4052800300 JUBEI SR A A FOOT LIFT PLATE 1
5 40128014 e WASHER 2
6 413513023 BEET M6 X 12 SCREW M6X 12 1
7 140512005 EetilESay i CONTROL PANEL 1
8 405512002 124T SM15/64” X 28 SCREW SM15/64” X 28 2
9 40504005 HH AR CRANK 1
10 40503020 W ROLLER 1
11 405520001 24T SM15/64” X 28 SCREW SM15/64” X 28 1
12 405516001 AL IR RE KNURLED NUT 2
13 405530004 iR Yea ADJUST THE STUD 1
14 40503002 UHESS SHAFT SLEEVE 1
15 40527015 P SPRING 1
16 40512007 2 HERR MOUNTING PLATE 1
17 403513011 BEAT M4AX8 SCREW M4 X8 2
18 40512010 EHERR MOUNTING PLATE 1
19 4051601200 2 TOGGLE CLAMP 1
20 409512001 I2ET SM3/16”7 X 32 SCREW _SM3/16” X 32 2
21 W01013 HH WASHER 5
22 40527016 F HAND GUARD 1
23 405515001 B24T SM9/64” X 40 SCREW SM9/64” X 40 2
24 40515005 & KR FEED PLATE 1
25 405512003 I2ET SM11/64” X 40 SCREW_SM11/64” X 40 1
1903GSK% F
26 40501202 ET ¥k CLOTH FEED 1
27 40516202 e T LEFT PRESSER FOOT 1
28 40516201 A A RIGHT PRESSER FOOT 1
29 409514002 B2ET SM11/64” X 40 SCREW SM11/64” X 40 2
30 405511009 B2ET SM3/16” X 32 SCREW_SM3/16” X 32 1
31 405511202 B2ET SM3/16” X 32 SCREW SM3/16” X 32 2
32 40928005 ik [E WASHER 5
33 40512201 AR THE AUXILIARY PLATE 1
34 40512212 PR T LR ADJUSTING WRENCH MOUNTING PLATE 1
35 405511008 I25T SM3/16” X 32 SCREW_SM3/16” X 32 2
36 4051601300 AEH A A TOGGLE CLAMP 1
37 40527016 T HAND GUARD 1
38 405515001 I24T SM9/64” X 40 SCREW SM9/64” X 40 2
39 N01024 R M4 NUT M4 1
40 40528201 B WASHER 1
41 40515201 IEEMR FEED PLATE 1
1903GAKE H
26 40501202 Tk CLOTH FEED 1
27 40516012 iyl LEFT PRESSER FOOT 1
28 40516013 A JE RIGHT PRESSER FOOT 1
29 409514002 BEAT SM11/64” X 40 SCREW SM11/64” %40 2
30 409511005 12T SCREW _SM3/16” X 32 1
31 405511202 24T SM3/16” X 32 SCREW SM3/16” X 32 2
32 40928005 P WASHER 5
33 40512021 A BIAR THE AUXILIARY PLATE 1
34 40512212 R TGRS 1 ADJUSTING WRENCH MOUNTING PLATE 1
35 405511008 B2RET SM3/16” X 32 SCREW _SM3/16” X 32 2
37 40527016 F HAND GUARD 1
38 405515001 B24T SM9/64” X 40 SCREW SM9/64” X 40 2
39 N01024 2EE M4 NUT M4 1
40 40528201 W WASHER 1
42 4051601800 A4 TOGGLE CLAMP 1
43 40315007 B RLR HAND GUARD 1

28



i B

15+ FOOT PRESS LIST

29



Fe  0F NEHE A7 DESCRIPTION H&
1900GH
1 40315002 IERHR FEED PLATE 1
2 40316001 o A LEFT PRESSER FOOT 1
3 40316002 R RIGHT PRESSER FOOT 1
1900GM
4 40315026 IEARMR FEED PLATE 1
5 40316036 1o B LEFT PRESSER FOOT 1
6 40316035 A5 K S RIGHT PRESSER FOOT 1
1900GY
7 40315005 R FEED PLATE 1
8 _— LEFT PRESSER FOOT 1
9 4031600300 [ T JE 4 A2 RIGHT PRESSER FOOT i
1900GX
10 140315006 IERHR FEED PLATE 1
11 140316003 1 R LEFT PRESSER FOOT 1
12 140316004 A K S RIGHT PRESSER FOOT 1
1900GL
13 40315035 IEEHR FEED PLATE 1
14 140315002 R BIR PRESSER FOOT PLATE 1
15 40316034 e R 4R LEFT PRESSER FOOT RACK 1
16 40316033 A R 2e RIGHT PRESSER FOOT RACK 1
17 403513001 BEAT MAX8 SCREW M4 X8 4
18 W02002 kA SPRING WASHER 4
19 409514008 BEET SM11/64” X 40 SCREW SM11/64” X 40 2
1900GN
17 403513001 B2ET M4 X8 SCREW M4Xx8 4
18 02002 ik SPRING WASHER 4
20 40515036 & KR FEED PLATE 1
21 42316001 R AR LEFT PRESSER FOOT RACK 1
22 42316002 1 48 RIGHT PRESSER FOOT RACK 1
23 40316049 38 FH T COR) PRESSER FOOT BLOCK (BIG) 1
24 403511020 I24T M3X6 SCREW M3 X6 8
25 40316051 FE B Bh b (OR) PRESSER FOOT SUPPORT BLOCK (BIG) 2
26 40616050 S (28) PRESSER FOOT BLOCK (SMALL) 1
27 40316052 JE iV BB (/N) PRESSER FOOT SUPPORT BLOCK (SMALL) 2
28 40316053 ik ANGLE IRON 1
34 40316054 Sx SUPPORT 2
35 40326043 itha DOWEL 2
1906GS
15 40316034 e 48 LEFT PRESSER FOOT RACK 1
16 40316033 4R RIGHT PRESSER FOOT RACK 1
17 403513001 B2ET M4 X8 SCREW M4Xx8 4
18 02002 R SPRING WASHER 4
19 409514008 B24T SM11/64” X 40 SCREW SM11/64” X 40 2
29 42315601 IE KR (50 X 60) FEED PLATE (50 X 60) 1
30 42316001 JEBHIR (50 X 60) PRESSER FOOT PLATE (50X 60) 1
1906GP
15 40316034 a2 LEFT PRESSER FOOT RACK 1
16 40316033 A5 28 RIGHT PRESSER FOOT RACK 1
17 403513001 BEAT M4AX8 SCREW M4 X8 4
18 02002 A SPRING WASHER 4
19 409514008 BEET SM11/64” X 40 SCREW SM11/64” X 40 2
31 42315603 1ERMR (50X 30) FEED PLATE (50X 30) 1
32 42315602 TERLERR FEE DPRESSER FOOT 1
33 42316602 JEJEIAR (50X 30) PRESSER FOOT PLATE (50X 30) 1

30



16, EXCLUSIVE PARTS FOR 1906GHQ

1906GHQ% FH #44:




Fe R TS LR DESCRIPTION Hl=
1 14231200300  SFNALLS LR LH - PNEUMATIC SUPPLY FRAME ASSEMBLY 1
2 417530033 R Gy 4 F8) M4 X 8 (P14 BOLT (WITH WASHER)M4 X 8 (SWITCH) 2
3 H03003 GB/T894. 14%4[&5. 6 GB/T 894. 1RING5. 6 4
4 41709012 Rk CYLINDER CONNECTOR 2
5 41726002 ALk CYLINDER CONNECTOR SHAFT 2
6 42536004 SEEL TRACHEAL CONNECTOR 2
7 142345002 HEA R Sk EXHAUST SPEED REGULATING CONNECTOR 2
8 142345003 G CYLINDER ASSEMBLY 2
9 H03019 A 4R CH SHAFT RETAINING RING C5 2
10 W01013 B4 5 GASKETS 4.5 2
11 142312006 FRLTHG IR 22 2R 1 SOLENOID VALVE MOUNTING PLATE 1
12 421513017 BT H5 HM5 X 10 SCREW WITH CUSHION M5X10 2
13 42130096 FHIFR MANUAL SWITCH 1
14 141845004 SIF AT GAS SOURCE PROCESSING ELEMENT 1
15 40736045 [Ee=RuE S THREADED STRAIGHT JOINT 1
16 142345001 MENaE MUFFLER 2
17 41845222 WAL Bl THREAD THROUGH 3
18 407504053 A R SR RAT CROSS RECESSED HEAD SCREW 2
19 41845212 FELTG 1 MAGNETIC VALVE 1
20 40736036 AEEL (VR =0E) TRACHEAL JOINT (TYPE Y TEE) 2
21 41845223 R b 4X2. 51 TRACHEA ®4X2.5 CLEAR BLUE 3M
22 142330002 FELR IR R 2 SOLENOID VALVE CONNECTION 1
23 409514008 2T SM11/64” X 40 SCREW SM11/64” X 40 2
24 02002 L SPRING WASHER 4
25 403513001 PEET MAX8 SCREW M4 X8 4
26 40316034 o A RIGHT PRESSER FOOT RACK 1
27 40316033 A5 R LEFT PRESSER FOOT RACK 1
28 42316001 FE AR (50X 60) PRESSER FOOT PLATE (50 X 60) 1
29 42315601 EBHR (50 X 60) FEED PLATE (50 X 60) 1
30 403530020 HEAET SCREW 3
31 NO1013 B ERN3 NUT M3 4

32





